Catalogue of Technologies
for Integrated Urban
Water Management

PC& GS

DR. KIRAN C. PATEL COLLEGE OF
GLOBAL SUSTAINABILITY

" Global Water
7 Partnership



Technology Selection

Prepared for the Global Water Partnership

Main Authors
Krishna Khatri, Kebreab Ghebremichael and Kalanithy Vairavamoorthy

Contributing Authors
Seneshaw Tsegaye and Danguang Huang

Patel College of Global Sustainability
University of South Florida

December 2014

PCGI(GS M Global Water
DR. KIRAN C. PATEL COLLEGE OF B " -
GLOBAL SUSTAINABILITY : 7 Partnership



TECHNOLOGY

Biosand Filter

Description

The biosand filter (BSF) is a modification of traditional slow sand
filter for household level water treatment. A BSF consists of a
[...]
for pre-settled blackwater and 0.7 to 1.5 days for greywater.

Filter material such as gravel, rocks, cinder or specially formed
plastic pieces can provide additional surface area for bacteria
to attach. Typical filter material sizes range from 12 to 55 mm
in diameter. Filters with two to three filter layers and a minimum
depth of 0.8 to 1.2 m are recommended.

Generally, simple anaerobic filter starts with a first layer of
large-sized cinder or rocks (5 to 15 cm), which are bedded on
a perforated concrete slab about half a meter above ground
parallel to the flow direction. The water level should cover the
filter media by at least 0.3m to guarantee an even flow regime.

Anaerobic filters may be operated as down-flow or up-flow
systems. The up-flow systems (anaerobic up flow filters) are
normally preferred as the risk of washing out active bacteria is
less in this case.

Applications

Anaerobic filters are widely used as secondary treatment step
in household greywater or blackwater treatment systems or
biodegradable industrial wastewater. It can be a component of
DEWATSs.

Components

Settler, designated series of baffled chambers, and filter
chamber and filter media.

Capacity

It varies and can be designed from a single household to a large

community/city scale as well.

inlet 1| ] inletT baffle
1 soum N

sedimentation :
zone

el

settler anaerobic filter units

Three chamber anaerobic filter following a septic tank

Costs

Generally low-cost; depending on availability of materials and
frequency of back flushing and de-sludging.

Operating Principles

Anaerobic filters are different from septic tanks in that they also
include the treatment of non-settleable and dissolved solids by
bringing them in close contact with the active bacterial mass
fixed on the filter material, which anaerobically digests the
dissolved organic matter within short retention times. This is
similar to Anaerobic Baffled Reactors (ABRs) where this contact
is provided by discharging wastewater to the bottom of the up-
flow treatment directly into the biomass which is settled in the
sludge.

‘E-:[!_II e T E__] _'ﬁ "Il _il ﬁﬂf -

Anaerobic bafﬂed reactor (ABR) Anaerobtc filter

Reuse of
fertilising
sludge and
water for
Planted gravel filter

Main DEWATS modules for physical and biological
wastewater treatment



Utility & Efficiency

BOD: 50 to 90%; TSS: 50 to 80 %; Total Coliforms: 1 to 2 log
units.

Reliability

Reliable if construction is watertight and influent is primary
settled; generally good resistance to shock loading.

Replication Potential

Standardized designs are available. It has high potential to be
integrated with other post treatments such as DEWATS.

Regulatory/Institutional Issues

Requires expert design, but can be constructed with locally
available material.

Advantages

1. Resistant to organic and hydraulic shock loadings
2. High reduction of BOD and TSS

3. Effluent nutrient content allows it to be used in
agriculture

4. Low sludge yield
5. No external energy required

6. Can be built and repaired with locally available
materials.

7. Long service life
8. No real problems with flies or odour if used correctly

9. Moderate capital costs, moderate operating costs
depending on emptying.

58

Operation and Maintenance

Anaerobic filters need to be “seeded” in the beginning
of the treatment process to allow for the formation of the
required biofilm for anaerobic digestion.

Full treatment performance is not likely until approximately
six to nine months later.

With time, the solids will clog the pores of the filter and the
treatment efficiency decreases. This happens when the
bacterial film becomes too thick and the wastewater finds a
channeled way through only some open pores.

When the efficiency goes down, the filter needs to be
cleaned by back flushing of wastewater or by removing the
filter mass for cleaning outside the reactor

As with septic tanks, de-sludging of the primary settling
chamber should be done at regular intervals.

Both de-sludging and cleaning of the filter material can be
a health-hazard and appropriate safety precautions should
be taken.

Disadvantages

1. Reliable and ample piped water required to bring

the wastes to the treatment unit.

2. Low reduction in pathogens and suspended solids:

Secondary treatment for both effluent and faecal
sludge required, as well as regular de-sludging.

3. Only suitable for low-density housing in areas with

low water table and not prone to flooding.

4. Manual cleaning of the tank is highly hazardous

and an inhumane task, while mechanical cleansing
(vacuum trucks) requires sophisticated instruments.

5. Requires expert design and construction.

6. Long start-up time.



Sources

1.

Morel, A. and Diener, S. (2006). Greywater Management in Low and Middle-Income Countries, Review of different treatment
systems for households or neighborhoods. Swiss Federal Institute of Aquatic Science and Technology (Eawag).

Morel, A., and Diener, S. (2006). Greywater Management in Low and Middle-Income Countries, Review of different treatment
systems for households or neighborhoods. Duebendorf: Swiss Federal Institute of Aquatic Science (EAWAG), Department of
Water and Sanitation in Developing Countries.

Sasse, L. (1998). DEWATS: Decentralised Wastewater Treatment in Developing Countries. BORDA, Bremen Overseas Research
and Development Association, Bremen, Germany. (Design summary including Excel-based design program.)

Tilley, E., Luethi, C., Morel, A., Zurbruegg, C., and Schertenleib, R. (2008). Compendium of Sanitation Systems and Technologies.
Duebendorf and Geneva: Swiss Federal Institute of Aquatic Science and Technology (EAWAG).

USEPA (2002). Onsite Wastewater Treatment Systems Manual Technology Fact Sheet 5. Fixed-Film Processes. Onsite
Wastewater Treatment Systems Manual, 008.

von Sperlin, M. and de Lemos Chernicharo, CA. (2005). Biological Wastewater Treatment in Warm Climate Regions. Volume One.
IWA, London. pp 728-804.

59



TECHNOLOGY

Trickling Filter

Description

Trickling filters (also called biological trickling filters) are aerobic
fixed film systems that contain filter bed of rocks, gravel,
plastic modules, etc. Wastewater is sprayed on the filter bed
(with a rotating sprinkler) and trickles through the filter media.
A biofilm, growing on the filter material aerobically degrades
organic pollutants. Trickling filters are a secondary treatment
(after septic tanks or other primary treatment) and are based
on attached growth processes such as other fixed film reactors
(e.g., anaerobic filters, rotating biological contactors, etc.).
Trickling filters are followed by secondary settling tanks to
remove suspended solids.

Design Criteria

The primary design factors include: i) the type of filter media, ii)
the spraying system, and iii) the configuration of the under-drain
system.

Filter materials with specific surface area should be at least 30
m2/m3. The priority is to use larger sizes. Stones with a diameter
of 7 cm can avoid ponding, but they limit the surface area per
unit volume available for the biofilm to grow on. A diameter of
2.5 cm for the stones is recommended. An upper size limit of
about 10 cm is therefore recommended. The particles should be
uniform such that 95 % of the particles have a diameter between
7 and 10 cm.

A “rotary sprinkler/distributor” is most often used to evenly
distribute the water on the filter. The rotary distributor consists of
a hollow vertical center column carrying two or more radial pipes
or arms some cm above the filter media (to spread out uniformly
and prevent interfering with ice accumulation during winter
season in colder climates), each of which contains a number of
nozzles or orifices for discharging the wastewater onto the bed.

An under-drain system made in trickling filters serves two
purposes: i) to carry the wastewater passing through the filter
and the sloughed solids from the filter to the final clarification
process; and ii) to provide air to move up by natural convection
for ventilation of the filter to maintain aerobic conditions.
Typically, the solid media is placed on a support with openings,
for instance a perforated slab.

Applications

Trickling filters can treat domestic blackwater or greywater
or any other biodegradable effluent in semi and centralized
wastewater treatment. They are typically applied as post-
treatment for upflow anaerobic sludge blanket reactors or for
further treatment after activated sludge treatment.

In any case, primary sedimentation is compulsory to avoid
clogging of the filter bed and a secondary clarification step and
post-treatment of excess sludge (e.g., in thickening and drying

60

@ Blackwater
@ Semi-centralized and Centralized

sprinkler

filter

feed pipe —— ||| air

filter support

I

collection

Roughing or
Trickling Filter

Intermediate
Clarifier

Filter Pump
Station Secondary

Alr Clarifier

TF or RF

L]
& e
a2 ©

P
o
O $335%
- Aeration
Basin

Primary Effleunt Second:z

Effluent

\ ]
A

Waste Solids
Wss

Arrangement of Trickling filter with other treatment units

beds or anaerobic digesters) are also required.

Components

Filter media, rotating blade, and under drainage configuration.

Capacity

The system is usually applied in urban areas for treatment
of domestic wastewater. It can be also applied for smaller
communities.

Costs

Investment costs depend on type of filter materials and feeder
pumps; operational costs determined by electricity consumption
of feeder pumps.

effluent channel



Operating Principles

Wastewater is sprayed on filter and trickles vertically through the
solid media. The biomass growing on the media brakes down
organic matter under aerobic conditions.

Trickling filters are biological filters and the filtration process is
not mechanical straining of solids, but the removal of organic
substances occurs by use of bacterial action.

wastewater is supplied in doses which allows resting time of several
minutes or hours between each dose

equal distribution of
wastewater by
rotating sprinkler

oxygen is drawn-in
by vacuum effect
during sprinkling

oxygen is available
for decomposition
during resting time

oxygen is also drawn by chimney effect due to
difference in temperature

| | 0, o O
A _
pTonondensio, o
¢ 5 j2£  Isesg o
4 meie ; nosy 0% O2 TXIXLIX
il Seveei Sewel ol OOCCOCOCT 0,
R S
Dr o O: oo o
JOX O Vel T
50 b etor hon
e > h— g i I_ —_— O,

Operating principles of trickling filter

Utility & Efficiency

BOD: 65 - 90 %. Low TSS removal. Total Coliforms: 1 - 2 log
units. N: 0 - 35%. P: 10 - 15 %.

Reliability

Resistant to shock loadings but the systems does not work
during power failures.

Replication Potential

Standardized designs are available and applicable for different
size of the population.

Regulatory/Institutional Issues

Design, planning and implementation by expert consultants;
feeder pumps required; permanent staff required for operation.

61

Operation and Maintenance

e The bacterial film has to be flushed away once in five to
seven years or more to prevent clogging and excessive
sloughing as well as to remove the dead sludge. This can
be done using high hydraulic loading rates (> 0.8 m3/m?h,
and temporal collection of the effluent.

e The rotary distributor may also require regular cleaning or
technical maintenance.

e Constant hydraulic loading can be maintained through
suction level controlled pumps or dosing siphons.

e Recirculation of effluent may also be required to avoid low
flow conditions, but a too strong flow overload would flush
out the microbes.

e Moisture control of the filter is very important on the one
hand to prevent odor (i.e., if too dry) and on the other hand
to prevent nesting of flies and mosquitoes.

e Besides drying out, excessive odor can also arise when
anaerobic conditions arise due to excessive organic
loadings or insufficient aeration. The odor and fly problems
require that the filter be built away from homes and
businesses.



Advantages Disadvantages

1. Simple, reliable, biological process. 1. Additional treatment may be needed to meet more

) , stringent discharge standards.
2. Can be operated at a wide range of organic and

hydraulic loading rates. 2. Pre-treatment and treatment of excess sludge is

. L required.
3. High effluent quality in terms of BOD and suspended

solids removal; in combination with a primary and 3. High capital costs and moderate operating costs.

tertiary treatment also in terms of pathogens. , )
y P 9 4. Not all parts and materials may be available locally.

4. Suitable in areas where large tracts of land are not

available for land intensive treatment systems. 5. Reliable and ample water flow required to bring the

waste to the treatment unit.
5. May qualify for equivalent secondary discharge

standards. 6. Requires energy (shutdown during power-cuts and

pump failures)
6. Effective in treating high concentrations of organics

depending on the type of medium used. 7. High organic loadings can cause anaerobic

conditions and odor problems
7. Appropriate for small- to medium-sized communities.

8. Incidence of clogging is relatively high, flies and
8. Efficient nitrification units. odors are often problematic
9. Durable process elements. 9. Vector and odor problems.
10. Low power requirements.

11. Moderate level of skill and technical expertise
needed to manage and operate the system.

Sources

1.

10.
11.
12.

ECOSANRES (2008). Introduction to Greywater Management. FactSheet. Stockholm: Stockholm Environment Institute EcoSanRes
Programme.

Daigger, G. T. and J. P. Boltz (2011). Trickling Filter and Trickling Filter-Suspended Growth Process Design and Operation: A
State-of-the-Art Review. Water Environment Research, 83(5), 388-404.

Eding, EH., Kamstra, A., Verreth, JAJ., Huisman, EA., and Klapwijk, A. (2006). Design and operation of nitrifying trickling filters in
recirculating aquaculture: a review. Aquacultural engineering, 34(3), 234-260.

Heeb, J.; Jenssen, P.; Gnanakan; Conradin, K. (2008). Ecosan Curriculum 2.3. Switzerland, India and Norway: second
international, International Ecological Engineering Society, Norwegian University of Life Sciences, ACTS Bangalore.

Jenssen, P.D.; Greatorex, J.M.; Warner, W. S. (2004).Sustainable Wastewater Management in Urban Areas. Hannover: University
of Hannover.

Sasse, L. (1998). DEWATS: Decentralised Wastewater Treatment in Developing Countries. BORDA, Bremen Overseas Research
and Development Association, Bremen, Germany.

Tchobanoglous, G., Burton, FL. and Stensel, HD. (2003). Wastewater Engineering: Treatment and Reuse, 4th Edition. Metcalf &
Eddy, New York. pp 890-930

Toprak, H. (2000). Trickling Filter - The History of Fixed Film Wastewater Treatment Systems. Turkey: Toprak Home Page
Wastewater Engineering.

USEPA (2000). Wastewater Technology Fact Sheet- Trickling Filters, 832-F-00-014. US Environmental Protection Agency,
Washington. Available: www.epa.gov

USEPA (2000). Trickling Filters. United States Environment Protection Agency.
USEPA (2000). Trickling Filters Nitrification. United States Environment Protection Agency

WSP (2008). Technology Options for Urban Sanitation in India. A Guide to Decision-Making. pdf presentation. Washington: Water
and Sanitation Program.

62



TECHNOLOGY

Upflow Anaerobic Sludge Blanket
(UASB) Reactor

Description

Upflow Anaerobic Sludge Blanket (UASB) reactors are
anaerobic centralized or decentralized wastewater treatment
systems achieving high removal of organic pollutants. The
UASB is a single tank process where wastewater enters the
reactor from the bottom, and flows upward. A suspended sludge
blanket treats the wastewater as the wastewater is filtered
through it. UASB require a post-treatment to remove pathogens,
but due to a low removal of nutrients, the effluent water as well
as the stabilized sludge can be used in agriculture.

Design Criteria

The pH-value of influent needs to be between 6.3 and 7.85 to
allow bacterial growth for anaerobic digestion. The pH-value
is important because at high pH-values, ammoniac (NH4+)